

**NEW DRUG REVIEWS FOR 3/18/2010 PA MEETING**

**OPEN ACCESS**

**FOR INFORMATION ONLY**

**COMMON TRADE NAME**

**GENERIC NAME**

**INDICATIONS**

Arzerra (100 mg/5ml vial)	Ofatumumab	indicated for the treatment of chronic lymphocytic leukemia (CLL)
Fanapt (1 mg tablet)	Iloperidone	Indicated for the acute treatment of schizophrenia in adults.
Fanapt (4 mg tablet)	Iloperidone	Indicated for the acute treatment of schizophrenia in adults.
Fanapt (6 mg tablet)	Iloperidone	Indicated for the acute treatment of schizophrenia in adults.
Fanapt (8mg tablet)	Iloperidone	Indicated for the acute treatment of schizophrenia in adults.
Fanapt (10 mg tablet)	Iloperidone	Indicated for the acute treatment of schizophrenia in adults.
Fanapt (12 mg tablet)	Iloperidone	Indicated for the acute treatment of schizophrenia in adults.
Fanapt (1-2-4-6 mg tablet DS Pack)	Iloperidone	Indicated for the acute treatment of schizophrenia in adults.
HRT Gel Base (Men)	Gel Base No. 30	Hormone replacement therapy.
Lusedra (1, 050 mg/30 ml vial)	Fospropofol Disodium	Intravenous sedative-hypnotic agent indicated for monitored anesthesia care (MAC) sedation in adult patients undergoing diagnostic or therapeutic procedures.
Natelle One (27-1-250 mg capsule)	PNV WITH CA,NO.62/IRON/FA/DHA	Prenatal Vitamin
Oforta (10 mg tablet)	Fludarabine Phosphate	indicated for second-line therapy treating B-cell chronic lymphocytic leukemia (CLL)
Peramivir (200 mg/20 ml vial)	Peramivir/PF	Indicated for the treatment of influenza.
Propoven (1000 mg/100 ml vial)	Propofol/PF	For sedation of adults.
Propoven (500 mg/100 ml vial)	Propofol/PF	For sedation of adults.
Propoven (200 mg/20 ml vial)	Propofol/PF	For sedation of adults.
Re Multivit-Fluor (0.25 mg tablet chewable)	Multivitamin	Multivitamin with fluoride supplement
Re Multivit-Fluor (0.5 mg tablet chewable)	Multivitamin	Multivitamin with fluoride supplement
Re Multivit-Fluor (1 mg tablet chewable)	Multivitamin	Multivitamin with fluoride supplement
SE BPO (7% cleanser)	Benzoyl Peroxide	Used on the skin to treat mild to moderate acne.
Stelara (45 mg/0.5 ml vial)	Ustekinumab	Indicated to treat moderate to severe form of psoriasis.
Sumaxin (9%-4% cleanser)	Sufacetamide Soldium/Sulfur	Used as a cleansing product to help treat acne and other skin conditions (e.g., seborrheic dermatitis, rosacea).
Transdermal Pain Base (cream)	Cream Base No. 31	Indicated to relieve pain.
Venelex (87 mg- 788 mg ointment)	Balsam Peru/Castor Oil	
Vibativ (250 mg vial)	Telavancin HCL	Indicated for the treatment of adult patients with complicated skin and skin structure infections
Vibativ (750mg vial)	Telavancin HCL	Indicated for the treatment of adult patients with complicated skin and skin structure infections
Votrient (200 mg tablet)	Pazopanib	Indicated for the treatment of advanced renal cell carcinoma
Zenpep (27k-5k-17k capsule DR)	Amylase/Lipase/Protease	Indicated for the treatment of exocrine pancreatic insufficiency (EPI) in patients with cystic fibrosis (CF) or other conditions.
Zenpep (55-10-34K capsule DR)	Amylase/Lipase/Protease	Indicated for the treatment of exocrine pancreatic insufficiency (EPI) in patients with cystic fibrosis (CF) or other conditions.
Zenpep (82-15-51K capsule DR)	Amylase/Lipase/Protease	Indicated for the treatment of exocrine pancreatic insufficiency (EPI) in patients with cystic fibrosis (CF) or other conditions.
Zenpep (109-20-68K capsule DR)	Amylase/Lipase/Protease	Indicated for the treatment of exocrine pancreatic insufficiency (EPI) in patients with cystic fibrosis (CF) or other conditions.

**PDL EDITS FOR IMPLEMENTATION****COMMON TRADE NAME****GENERIC NAME****INDICATIONS**

Adrenaclick (0.15/0.15ml pen injector)	Epinephrine	Indicated for the emergency treatment for severe allergic reactions <b>(Non-Preferred)</b>
Adrenaclick (0.0.3mg/0.3 ml pen injector)	Epinephrine	Indicated for the emergency treatment for severe allergic reactions <b>(Non-Preferred)</b>
Astepro (0.15% spray/pump)	Azelastine HCL	Intranasal Antihistamine PDL Edit <b>(Preferred)</b>
Nutropin AQ Nuspin (5mg/.2ml pen cartridge)	Somatropin	Human Growth Hormone <b>(Preferred)</b>
Sotalol HCL (150 mg/10ml vial)	Sotalol HCL	Beta Blockers PDL edit <b>(Preferred)</b>
Terbinex (250 mg-1% kit)	Terbinafine/Hydroxy Chitosan	Indicated for the treatment of onychomycosis of the toenail or fingernail due to dermatophytes (tinea unguium) <b>(Non-Preferred)</b>
Twynsta (40 mg-5mg tablet)	Telmisartan/Amlodipine	Indicated for the treatment of hypertension alone or in combination with other anti-hypertensive agents <b>(Non-Preferred)</b>
Twynsta (40 mg-10mg tablet)	Telmisartan/Amlodipine	Indicated for the treatment of hypertension alone or in combination with other anti-hypertensive agents <b>(Non-Preferred)</b>
Twynsta (80 mg-5mg tablet)	Telmisartan/Amlodipine	Indicated for the treatment of hypertension alone or in combination with other anti-hypertensive agents <b>(Non-Preferred)</b>
Twynsta (80 mg-10 mg tablet)	Telmisartan/Amlodipine	Indicated for the treatment of hypertension alone or in combination with other anti-hypertensive agents <b>(Non-Preferred)</b>
Valturna (150-160 mg tablet)	Aliskiren/Valsartan	Indicated for the treatment of hypertension. <b>(Non-Preferred)</b>
Valturna (300-320 mg tablet)	Aliskiren/Valsartan	Indicated for the treatment of hypertension. <b>(Non-Preferred)</b>

**CLINICAL EDITS FOR IMPLEMENTATION****COMMON TRADE NAME****GENERIC NAME****INDICATIONS**

Cervarix (20-25/0/5ml vial)	Human Papillomav VACC BIVAL/PF	To prevent infection from HPV
Cervarix (20-20/0.5ml syringe)	Human Papillomav VACC BIVAL/PF	To prevent infection from HPV
Dysport (500 units vial)	Abobotulinumtoxina	Indicated to treat forehead wrinkles and frown lines
Focalin XR (30 mg CPMP 50-50)	Dexmethylphenidate HCl	ADHD Therapy
Invega (1.5 mg tablet ER 24H)	Paliperidone	Indicated for the treatment of schizophrenia. The efficacy of INVEGA™ in the acute treatment of schizophrenia was established in three 6-week, placebo-controlled, fixed-dose trials in subjects with schizophrenia. The efficacy of paliperidone has not been evaluated in placebo-controlled trials for longer than six weeks. Therefore, the physician who elects to use paliperidone for extended periods should periodically re-evaluate the long-term usefulness of the drug for the individual patient.
Nalfon (400 mg capsule)	Fenoprofen	NSAID Step Therapy Edit
Naprelan CR Dosepak (750 (6)-500 mg TB MP DKPK)	Naproxen Sodium	NSAID Step Therapy Edit

**REQUEST FOR CONTINUED PRIOR AUTHORIZATION****COMMON TRADE NAME****GENERIC NAME****INDICATIONS**

Corzall Plus (7.5 30-20 liquid)	PYRIL MAL/P-EPHED HCL/CARBPNTN	Cough and Cold
Corzall (20-30 mg/5ml liquid)	Carbetapentane/Pseudoephedrine	Cough and Cold
Donatuss DC (7.5-7.5-50ml syrup)	Phenyleph/Dihydrocodeine/Guaif	Cough and Cold
Drymax (4-15-1.25ml liquid)	Chlor-Mal/Phenyleph/Methscop	Cough and Cold
Entre-S (30-30-4/5ml oral suspension)	D-Methorphan HB?P-Ephed HCL/CP	Cough and Cold
Exall D (30-10-100 liquid)	Pseudoephed/Carbetapentane/GG	Cough and Cold
Exall (100-10mg/5ml liquid)	GUAIFENESIN/CARBETAPENTANE CIT	Cough and Cold
Lortuss EX (22.5-10/5ml liquid)	P-Ephed HCL/Codeine/Guaifen	Cough and Cold
Macutek (14320-226 tablet rapid dissolve)	VIT A,C,E/Zinc/Copper/LUT/ZEAX	Cough and Cold
MAR-COF BP (2-30-7.5/5ml liquid)	Guaifenesin/Codeine Phos	Cough and Cold
Metozolv ODT (5 mg tablet rapid dissolve)	Metoclopramide HCL	Indicated as short-term therapy for adults with symptomatic, documented gastroesophageal reflux disease (GERD) who fail to respond to conventional therapy and for the relief of symptoms associated with acute and recurrent diabetic gastroparesis (diabetic gastric stasis) in adults.
Metozolv ODT (10 mg tablet rapid dissolve)	Metoclopramide HCL	Indicated as short-term therapy for adults with symptomatic, documented gastroesophageal reflux disease (GERD) who fail to respond to conventional therapy and for the relief of symptoms associated with acute and recurrent diabetic gastroparesis (diabetic gastric stasis) in adults.
Neo AC (15-30-10/5ml liquid)	Pyril MAL/Pseudoephed/Codeine	Cough and Cold
Pediaderm HC (2% kit)	Hydrocortisone/Emol No.45	Indicated for the relief of the inflammatory and pruritic manifestations of corticosteroid-responsive dermatoses.
PolyHist DHC (7.5-5-7.5ml liquid)	Pyrilam/Phenyle/Dihydrocodeine	Cough and Cold
PolyHist NC (15-10-1.25ml liquid)	P-Ephed HCL/Codeine/Tripol	Cough and Cold
Poly-Tussin EX (5-7.5-50/5ml liquid)	Phenyleph/Dihydrocodeine/Guaif	Cough and Cold
Pro-Clear Caps (200mg-9mg capsule)	Guaifenesin/Codeine Phos	Cough and Cold
Pyril DM (16-5-15/5ml oral suspension)	Pyrilamine/PE/DextromethOrphan	Cough and Cold
Regenecare (2% gel)	Vit E/Lidocain/Alo Ver/Colagn	Continued PA Criteria
Rescon-MX (40mg-6mg tablet SR 12H)	Dexchlorphenir/Phenylephrine	Cough and Cold